SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 15,60 0B

(nE—y saL Ref Level 40.00 dBm  Offset 15.60 dB Mode Sweep —
Count 100/100 Count 100/100
Limit ChecY PSS
Line _SPURJOUS_LINE_ABS_0d2 PRss
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CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz

2 Result Summa: 2 Result Summa:
2270 GHz 2.288 GHz 1.000 MHz 227223 GHz -43.66 dBm -3.66 dB 2270 GHz 2288 GHz 1.000 MHz 2.27080 GHz -43.74 dBm -3.74dB
2288 GHz 2292 GHz 1.000 MHz 229107 GHz -43.83 dBm -6.83dB 2.288 GHz 2292 GHz 1.000 MHz 2.29067 GHz -43.98 dBm -6.98 dB
2.292 GHe 2.296 GHz 1.000 Mz 2.29586 GHz -43.14 dBm -12.14 dB 2.292 GHz 2.296 GHz 1,000 MHz 229250 GHz -43.80 dBm -12.80 dB
2296 GHz 2300 GHz 1.000 Mz 2.29982 GHz -38.07 dBi -13.07dB 2296 GHz 2300 GHz 1.000 Mz 2.29927 GHz -43.47 dBm -18.47 dB
2300 GHz 230 GHz 1.000 Miz 230398 GHz . 2300 GHz 2309 GHz 1.000 MHz 230896 GHz -22.72 dBm .72 di
2.304 GHz 2305 GHz 50.000 kHz 2.30499 GHz 2,309 GHz 2310GHz S50.000 kHz 2.30998 GHz -30.61 dBm -17.61 d8
2,305 GHr 2310GHz 100,000 kHz 230557 GHz 2310GHz 2315GHz 100,000 kHz 231056 GHz 6.07 dBm -23.93d8
2310GHz 2311 GHz 50,000 kHz 31002 GHz 2315 GHz 2316 GHz 50.000 kHz 231501 GHz -30.30 dBm -17.3048
2311 Gz 2320GHz 1.000 Miz 231108 GHz 2316 GHz 2330 GHz 1.000 MHz 231610 GHz -23.42 dBm -10.42 dB
2320 GHz 2324 GHz 1.000 MHz 232030 GHz 2.320 GHz 2.324GHz 1.000 MHz 2.32002 GHz -38.50 dBm -13.50 dI
2324 GHz 2328 GHz 1.000 Mt 2.32493 GHz 2324GHz 2328 GHz 1.000 MHz 2.32410 GHz -43.62 dBm -12.62 dB
2328 GhHr 2337 GHe 1.000 MHz 233018 GHz 2326 GHz 2337 GHz 1.000 MHz 2.32965 GHz -43.93 dBm -6.94 dB
2337 GHz 2.341 GHz 1.000 MHz 233825 GHz 2337 GHz 2341 GHz 1.000 MHz 333785 GHz 44,01 dBm 13.01dB

Resdy

07:16:54 PM  05/15/2024

07:22:54 P 05/15/2024

Lowest Band Edge / Full RB / Lower zoom in

Highest Band Edge / Full RB / Lower zoom in

Ref Level 4000 dBm  Offset 15,60 6B = RBW 100 kHz

Reflevel 40.00d8m  Offset 1560 dB = RBW 100 kHz

saL
- At 3048 ® SWT  100ms = VBW J00kHz Mode Sweep Count 100100 | = Att 100ms = VBW 300 ks Mode Sweep
1ACLR
30 dBn H 30 I
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=20 - B
50
CF 2.303 5 GHz 1001 pts. 200.0 kHz/ Span 2.0MHz || [(F 2308 5 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz
2 Result Summa None 2 Result Summa None
Tl (Ref) 1,000 MHz -21.26 dBm Tl (Ref) 1,000 MHz -21.35 dBm
T Total -21.26 dBm Ta Total -21.35 dBm
Ready Imm " Ready jiinanainil = 4

12:05:35 AM  05/17/2024

12:14:51 AM  05/17/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A5-27 of 39




FCC RADIO TEST REPORT

Report No. : FG432920-02C

Lowest Band Edge / Full RB / Upper zoom in

Highest Band Edge / Full RB / Upper zoom in

Ref Level 4000 dBm  Offset 15,60 6B = RBW 100 kHz

Reflevel 40.00dBm  Offset 15,60 dB & RBW 100 kHz £

o R OOD O - At 3046 = SWT _100ms = VEW 30kHz _Mode Sweep Count 100/100
30 dar Ed I
P 0
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0
0
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£ —
I frrr | —
40 dBm
50
CF 23105 GHz CF1.3155 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summa 2 Result Summa None

Txl (Ref T (Ref 1,000 MHz -22.29 dBm
Tx Totol Ta Total 2229 dBm
ey - s
12:06:00 AM 05/17/2024 12:15:15 AM  05/17/2024
TEL : 886-3-327-3456 Page Number : A5-28 of 39

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n30 / 5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 4000 dBm  Offset 15.60 B

Mode Sweep saL RefLevel 40.00dBm  OMfset 15.60 dB. Mode Sweep sl
Count 100/100 Count 100/100
Limit Chee¥ 2
Line _SPURJOUS_LINE_ABS_062 phss
20 dier 20 dB
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. e SPURIOUS_LINE ABS_002 .
S S—— e e S E— L L —— f— — 1 -

CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summa

2.270 GHz 2288 GHz 1.000 MHz 227151 GHz 2.270GHz 2.288 GHz 1,000 MHz 2.27027 GHz 4375 dBm 3.75d8

2288 GHz 2292 GHz 1.000 MHz 2.29198 GHz 2288 GHz 2292 GHz 1.000 MHz 2.28941 GHz -43.93 dBm -6.93 d@

2.292 GHe 2.296 GHz 1.000 MHz 229594 GHz 2292 GHz 2.296 GHz 1,000 Mitz 229598 GHz -43.43 dBm -12.43d8

2296 GHz 2300 GHz 1.000 Mz 2.29978 GHz 2296 GHz 2300 GHz 1.000 MHz 229986 GHz .08 dBm -17.08 di

2.300 GHz 2304 GHz 1.000 MHz 230390 GHz 2,300 GHz 2309 GHz 1.000 Mtz 2.30896 GHz -18.08 dBm -5.08 di

2304 GHz 2305 GHz 50.000 kHz 2.30499 GHz 2,309 GHz 2310GHz 50.000 kHz 2.30998 GHz -27.54 dBm -14.54 dB

2,305 GHr 2310GHz 100,000 kHz 230533 GHz 2310GHz 2315 GHe 100.000 kHz 2.31093 GHz 6.80 dBm -23.20 dB

2310GHz 2311 GHe 50,000 kHz 231004 GHz 2315 GHz 2316 GHz 50.000 kHz 231501 GHz -27.94 dBm 14.94 dB

2311 GHz 2320GHz 1.000 Miz 231113 GHz 2316 GHz 2330 GHz 1.000 M 231602 GHz -18.68 dBm -5.68 dB

2320 GHz 2324 GHz 1.000 MHz 2 iz 2320 GHz 2324 GHz 1,000 MHz 233002 GHz -29.95 dBm 4.95d8

2324 GHi 2328 GHe 1.000 Mz 232438 GHz 2324GH: 21328 GHz 1.000 MHz 232422 GHz -42.77 dBm -11.77 dB

2328GHz 2337 GHz 1.000 Miz 232983 GHz 2326 GHz 2337 GHz 1.000 MHz 232822 GHz -43.85 dBm .85 dl

2337 GHz 2.341 GHz 1.000 MHz 2.33856 GHz 2337 GHz 2341 GHz 1.000 MHz 2.33884 GHz2 44,09 dBm 13.09dB

Ready Eananin| s

07:17:54 PM 05/15/2024

07:18:36 PM 05/15/2024

Lowest Band Edge / Full RB / Lower zoom in

Highest Band Edge / Full RB / Lower zoom in

Ref Level 4000 dBm  Offset 15,60 6B = RBW 100 kHz

RefLevel 40.00dBm  Ofset 15,6048 = RBW 100 kHz

saL
- 308 ® SWT_100ms # VBW 00kiiz _Mode Sweep Count 100/100_ | St HOACEN e T TR
1A 1ACLR
30 dar oy Ed I
zu 0
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e b ] -30-dBor-- 1
40 dBm
50
CF 2.303 5 GHz. 1001 pre 200.0 kHz/ Span 2.0 MHz | | [CF2.309 5 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None
#m Rel) 1,000 MHz — -17.79 dBm Tl (Ref) 1.000 MHz -18.35 dBm
Tx Total -17.79 dBm Tx Total -18.35 dBm
ety R 4 Resty L) e
12:06:20 AN 05/17/2024 12:15:43 AN 05/17/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

Lowest Band Edge / Full RB / Upper zoom in

Highest Band Edge / Full RB / Upper zoom in

Ref Level 40.00 dBm  Offset 15.60 GB = RBW 100kHz

RefLevel 40.00dBm  Ofset 15,6048 = RBW 100 kHz

6L

- an 308 ® SWI__100ms ® VBW 300 ki 100ms = VBW 300Ktz Mode Swesp Count 100/100
o
30 dr T
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El ises— —
40 dBm
50
F2.3105 GHz 1001 pts 200.0 kiz/ Span 2.0 MHz
2 Result Summa None
Tel (Ref) 1,000 Mtz -18.72 dBm
Tx Total -18.72 dBm
[
12:06:52 AN 05/17/2024
TEL : 886-3-327-3456 Page Number : A5-30 of 39

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n30 / 10MHz / DFT-s-OFDM / Pl/2 BPSK

Middle Band Edge / Full RB

Ref Level 40,00 dBm  Offset 15,60 dB Made Sweep saL
Count 100/100
Limit ChecY Fp
Line _SPURJoUS LN 2

20 dBew

0 dBen T - i -

20 r —

e ~TN
i e

CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz

2 Result Summar
2270 GHz 2288 GHz 1.000 MHz 228720 GHz -42.66 dBm -2.66 dB.
2.288 GHz 2292 GHz 1.000 MHz 2.29198 GHz 37.21 dBm -0.21 dB
2,292 GHr 2.29 GHz 1.000 Mz 2.29598 GHz 34.31 dBm -3.31 dB
2,296 Gz 2300 GHz 1.000 MHz 229982 GHz 26.44 dBm 144 dB
2,300 GHz 2304 GHz 1,000 Miz 230113 GHz 23.95 dBm -10.85 dB
2.304 GHz 2305 GHz 100.000 kHz 2.30500 GHz 27.45 dBm -14.45 dB
2305 GHz 2315GHz 100,000 kHz 231204 GHz 6.71 dBm 23,29 dB
2315 GhHe 2316 GHz 100,000 kttz 231501 GHz 31.46 dBm 18.46 dB
2316GHz 2330 GHz 1.000 Mifz 231867 GHz 22.95 dBm 9.85 dB
2320 GHz 2324 GHz 1.000 MHz 232002 GHz 26.17 dBm 1.17dB
2.324GHy 2328GHz 1.000 MHz 232402 GHz -38.98 dBm 7.98 dB
2,308 Ghe 2337 GHe 1.000 Miz 232804 GHz -42.86 dBm .86 d
2337 GHz 2381 GHz 1.000 MHz 234003 GHz -44.01 dBm -13.01 dB

07:23:56 PM 05/15/2024

Middle Band Edge / Full RB / Lower zoom in

Middle Band Edge / Full RB / Upper zoom in

Reflaval 300003 Ofivet 15,6008 ® REW 200K s Reflevel 50.00d8m  Offset 15.60d8 = RBW 200 kHz s6L
N 005 ® SWT  100ms ® VW 1Mz Mode Sweep Coune Wi | | = AR 3066 = SWT_ 100ms = VBW 1 MHz _Mode Swesp Count 100
1ACLR iRm iwg [ 1ACR d
30 dB————————————— e 30 T
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T —
S 1L ————— - ——
40 dBm
50
CF2.3035 GHz 1001 pts. 200.0 kHz/. Span 2.0MHz || [CF 23155 GHz. 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar HNone 2 Result Summa: None
Tl (Ref) 1.000 Mz -22.68 dBm Tl (Ref) 1.000 MHz -24.66 dBm
Tx Total -22.68dBm Tx Total -24.56 dBm

tecy ] Redy e

12:18:15 AM 05/17/2024 12:18:40 AM 05/17/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A5-31 of 39



ssasroncas. FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n30 / 10MHz / DFT-s-OFDM / QPSK

Middle Band Edge / Full RB

Ref Level 40,00 dBm  Offset 15,60 dB Made Sweep saL
Count 100/100
Limit ChecY Fp
Line _SPURJous_LNE 2
20 B
0 dBen T - i e
20 ,,u‘ r —
CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz
2 Result Summar
2270 GHz 2288 GHz 1.000 MHz 228791 GHz -42.31 dBm -231dB
2.288 GHz 2292 GHz 1.000 MHz 2.29198 GHz -37.71 dBm -0.71 dB
2,292 GHr 2.29 GHz 1.000 Mz 2.29593 GHz -31.83 dBm 0.83 dB
2,296 Gz 2,300 GHz 1.000 MHz 229958 GHz -26.86 dBm -1.86 dB
2,300 GHz 2304 GHz 1,000 Miz 230386 GHz -22.16 dBm 9.16 dB
2.304 GHz 2305 GHz 100.000 kHz 2.30499 GHz -27.01 dBm 14.01 dB
2305 GHz 2315GHz 100,000 kHz 2.30770 GHz 6.28 dBm 23.72dB
2315 GhHe 2316 GHz 100,000 kttz 231559 GHz -30.00 dBm 17.00 dB
2316GHz 2330 GHz 1.000 Mifz 231606 GHz -21.84 dBm 54 dB
2320 GHz 2324 GHz 1.000 MHz 232022 GHz -26.15 dBm 1.15dB
2.324GHy 2328GHz 1.000 MHz 232406 GHz -36.04 dBm 5.04 dB
2,308 Ghe 2337 GHe 1.000 Miz 232813 GHz -42.50 dBm 5.50 dB
2337 GHz 2381 GHz 1.000 MHz 233722 GHz -44.00 dBm 13.00 dB
resty P
07:24:24 BM 05/15/2024
e T T R O L s - Reflevel 50.00d8m  Offset 15.60d8 = RBW 200 kHz s6L
i 005 ® SWT  100ms ® VW 1Mz Mode Sweep Count 1007100 | ® Att 3066 = SWT_ 100ms = VBW 1 MHz _Mode Swesp Count 100
1ACLR iRm iwg [ 1ACR d
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50
CF2.3035 GHz 1001 pts. 200.0 kHz/. Span 2.0MHz || [CF 23155 GHz. 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar HNone 2 Resuht Summe) None
Tl (Ref) 1,000 MHz -21.86 dBm Tl (Ref 1,000 MH, -22.43 dBm
T Total 2186 dBm e e 334308
resty [ o W0
12:19:05 AM 05/17/2024 12:19:30 AM 05/17/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssasroncas. FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n30 / 10MHz / DFT-s-OFDM / 16QAM

Middle Band Edge / Full RB

Ref Level 40,00 dBm  Offset 15,60 dB Made Sweep saL
Count 100/100
Limit ChecY Fp
Line _SPURJous_LNE 2
20 dBew
0.dBm T T o \ T
20 - 1 —
N e (W
5 5 LNE ABS — -
CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz
2 Result Summar
2270 GHz 2288 GHz 1.000 MHz 228738 GHz -42.30 dBm 230 dB.
2.288 GHz 2292 GHz 1.000 MHz 2.29182 GHz 39.14 dBm -2.14 dB
2,292 GHr 2.29 GHz 1.000 Mz 2.29593 GHz 34.34 dBm -3.34 B
2,296 Gz 2,300 GHz 1.000 MHz 229990 GHz 26.74 dBm 1.74dB
2,300 GHz 2304 GHz 1,000 Miz 230386 GHz 2215 dBm 9.15 dB
2.304 GHz 2305 GHz 100.000 kHz 2.30496 GHz 28.23 dBm 1523 dB
2305 GHz 2315GHz 100,000 kHz 231381 GHz 5.19 dBm 24,81 dB
2315 GHe 2316 GHz 100,000 kttz 231501 GHz -30.51 dBm 17.51 dB
2316GHz 2330 GHz 1.000 Mifz 231606 GHz -22.31 dBm 931 dB
2320 GHz 2324 GHz 1.000 MHz 2.32006 GHz 26.39 dBm 1.39 dB
2.324GHy 2328GHz 1.000 MHz 232402 GHz -37.43 dBm 643 dB
2328 GHe 2337 GHe 1.000 Miz 232840 GHz -43.13 dBm 613 dB
2337 GHz 2381 GHz 1.000 MHz 233761 GHz -44.06 dBm 13.06 dB
i - o
07:24:52 PM  05/15/2024
e T T R O L s - Reflevel 50.00d8m  Offset 15.60d8 = RBW 200 kHz s6L
i 3008 ® SWT 100ms ® VBW 1MH: Mode Sweep Count 100/100 | = Att 30GR @ SWT  100ms = VBW 1MHz _Mode Sweep Count 100
1ACLR iRm iwg [ 1ACR d
30 dB————————————— e 30 T
0 20
i0 0
o B
-0
0 - - B
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= — SEs e - —
-40 dBm-
50
CF2.3085 GHz 1001 pts 200.0 khHa/ Span 20MHa || ((F23155GRz 1001 pis 200.0 kHz/ Span 2.0 Mz
2 Result Summar HNone 2 Result Summa None
Tl (Ref) 1,000 Mtz -21.96 dBm Tx1 (Ref) 1.000 MHz -22.69 dBm
Tx Total -21.96 dBm Tx Totol 22,50 dBm
neaty r weaty e
12:19:55 AM 05/17/2024 12:20:19 AM  05/17/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssasroncas. FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n30 / 10MHz / DFT-s-OFDM / 64QAM

Middle Band Edge / Full RB

Ref Level 40,00 dBm  Offset 15,60 dB Made Sweep saL
Count 100/100
Limit ChecY Fp
Line _SPURJous_LNE 2

20 dBew

0.dBm T T 0 g \ T

20 ,,d U —

el - S

CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz

2 Result Summar
2270 GHz 2288 GHz 1.000 MHz 228791 GHz -42.52 dBm -252dB
2288 GHz 2292 GHz 1.000 MHz 2.29182 GHz -39.62 dBm -2.62 dB
2,292 GHr 2.29 GHz 1.000 Mz 2.29590 GHz -35.50 dBm 50 dB
2,296 Gz 2,300 GHz 1.000 MHz 229966 GHz -27.13 dBm 219 dB
2,300 GHz 2304 GHz 1,000 Miz 230398 GHz 2241 dBm 9.41 dB
2.304 GHz 2305 GHz 100.000 kHz 2.30495 GHz 28.44 dBm 15.44 dB
2305 GHz 2315GHz 100,000 kHz 306 64 GHz 4.79 dBm 2521 dB
2315 GhHe 2316 GHz 100,000 kttz 231501 GHz -30.44 dBm 17.44 dB
2316GHz 2330 GHz 1.000 Mifz 231602 GHz -22.49 dBm 9.49 dB
2320 GHz 2324 GHz 1.000 MHz 2.32006 GHz -26.70 dBm 1.70dB
2.324GHy 2328GHz 1.000 MHz 232410 GHz -38.60 dBm 7.60 d
2,308 Ghe 2337 GHe 1.000 Miz 232813 GHz -43.32 dBm 632 dB
2337 GHz 2381 GHz 1.000 MHz 233742 GHz -44.06 dBm 13.06 dB

07:25:20 BM 05/15/2024

Middle Band Edge / Full RB / Lower zoom in

Middle Band Edge / Full RB / Upper zoom in

Ref Level 50.00d8m  Offset 15.60dB = RBW 200 khz saL Reflevel 40.00dBm  Offset 15.60d8 = RBW 200 kHz saL
= A 3008 ® SWT__10Dms ® VBW 1 MHz _Mode Sweep Count 100100 [ = Att 308 ® SWT_100ms & VBW 1 MHz _Mode Sweep Count 100
1ACLR iRm iwg [ 1ACR d
30 dB————————————— e 30 T
20 20
i0 0
o B
-0
0 oy
30 = _ o
40 dBm
50
CF2.3035 GHz 1001 pts. 200.0 kHz/. Span 2.0MHz || [CF 23155 GHz. 1001 pts 200.0 kHz/ Span 2.0 MHz

2 Result Summar None
Tl (Ref) 1,000 Mz -22.38dBm
Tx Total 2238 dBm

12:20:44 AN 05/17/2024

2 Result Summa None.
Tl (Ref] 1,000 Mtz -22.75 dBm
Tx Total -22.75 dBm

12:21:09 AM

05/17/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A5-34 of 39



ssasroncas. FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n30 / 10MHz / DFT-s-OFDM / 256QAM

Middle Band Edge / Full RB

Ref Level 40,00 dBm  Offset 15,60 dB Made Sweep saL
Count 100/100
Limit ChecY Fp
Line _SPURJous_LNE 2
20 dBew
0 dBen 1
| l
ABS 002 -~ N
CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz
2 Result Summar
2270 GHz 2288 GHz 1.000 MHz 228791 GHz -43.61 dBm -361 dB
2288 GHz 2292 GHz 1.000 MHz 2.29182 GHz -42.35 dBm 5.35 dB
2,292 GHr 2.29 GHz 1.000 Mz 2.29598 GHz -30.23 dBm 9.23 dB
2,296 Gz 2,300 GHz 1.000 MHz 229998 GHz -29.52 dBm 452 dB
2,300 GHz 2304 GHz 1,000 Miz 230398 GHz -25.05 dBm -12.05 dB
2.304 GHz 2305 GHz 100.000 kHz 2.30498 GHz -29.24 dBm 16.24 dB
2305 GHz 2315GHz 100,000 kHz 2306711 GHz 2.68 dBm 27.32 dB
2315 GhHe 2316 GHz 100,000 kttz 231520 GHz -32.93 dBm 19.93 dB
2316GHz 2330 GHz 1.000 Mifz 231614 GHz 2524 dBm 12.24 dB
2320 GHz 2324 GHz 1.000 MHz 232010 GHz -29.37 dBm -4.37dB
2.324GHy 2328GHz 1.000 MHz 232414 GHz -42.16 dBm 11.16 dB
2,308 Ghe 2337 GHe 1.000 Miz 232840 GHz -43.72 dBm 72d
2337 GHz 2381 GHz 1.000 MHz 233813 GHz -44.00 dBrm 13.00 dB
L (I (1 Gt

07:25:50 PM  05/15/2024

Middle Band Edge / Full RB / Lower zoom in

Middle Band Edge / Full RB / Upper zoom in

Reflaval 300003 Ofivet 15,6008 ® REW 200K s Reflevel 50.00d8m  Offset 15.60d8 = RBW 200 kHz s6L
I B ©SNT  T00ms ® VM 1M — Count 1007100 | ® Att 308 ® SWT_100ms & VBW 1 MHz _Mode Sweep Count 100
1ACLR iRm iwg [ 1ACR d
30 dB————————————— e 30 T
2 20
10 0
o ~ B
-0 e
20

- .

30 e e
40 dBm
50
CF 2.303 5 GHz 1001 pts. 200.0 kHz/ Span 2.0MHz || (F 23155 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar HNone 2 Result Summa: None

Tl (Ref) 1.000 Mz -24.61 dBm Tl (Ref) 1.000 MHz -25.28 dBm

T Total -24.61 dBm T Total 2528 dBm

resty - R junnssnn] e

12:21:36 A4 05/17/2024 12:22:00 AN 05/17/2028

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n30/10MHz / CP

OFDM / QPSK / Full RB

Middle Band Edge / Full RB

Middle Band Edge / Full RB
Channel power -25dBm > -25.96dBm (PASS)

Ref Level 3000 dBm  Offset 15.60 dB Made Sweep saL
Count 100/100
Limit ChecY AIL
Line _SPURJOUS_LINE_ABS_0d2 falL

20 B
0
x ”""U‘ IU —
SPURIOUS_LINE ABS 002 L R
Adabm T e —— —
CF2.3055 GHz T013 ps 1 MHz/ Span 71.0 MHz
2 Result Summa:

2270GHz 2288 GHz 1.000 MHz 228791 GHz

2.288 GHz 2292 GHz 1.000 MHz 2.29190 GHz

2,292 GHr 2.29 GHz 1.000 Mz 2.29598 GHz

2,296 Gz 2,300 GHz 1.000 MHz 229998 GHz

2,300 GHz 2304 GHz 1.000 MHz 230382 GHz

2.304 GHz 2305 GHz 100.000 kHz 2.30500 GHz

2305 GHr 2315GHz 100,000 kHz 231379 GHz

2315 GHz 2316 GHz 100,000 kHz 231501 GHz

2316GHz 2330 GHz 1.000 Mz 231606 GHz

2320 GHz 2324 GHz 1.000 MHz 232002 GHz

2324 GHy 2328 GHz 1.000 MHz 232402 GHz

2328 GHz 2337 GHz 1.000 MHz 232804 GHz

2337 GHz 2341 GHz 1.000 Mz 234003 GHz

07:26:22 PM 05/15/2024

Ref Level 40.00dBm  Offset 156008 = RBW 10 kHz
- At 3098 = SWT 100 ms = VBW 30 kiz
1 ACLR

Mode Sweep Count 100/100

30 dBnr

30 dBm

-40 dBm 1
A A v AL

A e Y L T R .

50,

CF 2.3205 GHz 200.0 kiz/

1001 pts Span 2.0 MHz

2 Result Summar None
Tl (Ref) 1,000 MHz -25.96 dBm
Tx Total -25.96 dBm

©07:27:06 B4 05/15/2024

Middle Band Edge / Full RB / Lower zoom in

Middle Band Edge / Full RB / Upper zoom in

Ref Level 4000 dBm  Offset 15,60 6B = RBW 200kHz

saL Reflevel 40.00dBm  OMfset 15,6045 = RBW 200 ki set
- A 3008 ® SWT_ 100ms @ VBW | Miz _Mode Sweep - At 30dB ® SWT  100ms & VBW | MHz Mode Sweep Count 100/100
1 ACLR i
30 dar oy Ed I
2 0
10 0
a = B <
10
20 v, L ~
|| i N . —
30 dBi——— = = e
40 dBm
50
CF 2.304 5 GHz 1001 pte 200.0 kHz/ Span 2.0MHz || [(F2.3155 GH 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None
Tx1 (Ref) 1.000 MHz -21.03 dBm Tl (Ref) 1.000 Mz -20.61 dBm
Tx Total -21.03 dBm Tx Total -20.61 dBm
Ry fesdy o e
12:17:24 AM 05/17/2024 12:17:49 AN 05/17/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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e% FCC RADIO TEST REPORT Report No. : FG432920-02C

SPORTON LAB.

Conducted Spurious Emission

FR1 n30/5MHz / DFT-S OFDM / QPSK / 1RB1
Lowest Channel Middle Channel

Ref Level 30,00 dBm  Offset 15.60 dB Mode Auto Sweep Gl RefLevel 3000 dBm  Offset 15,6008 WMods Auto Sweep saL
Count 100/100 Count 100/100

lous_une_es_od2 i 20 dgline =SPURlOUS_LINE_ABS od2

10

o 0

104 10d

20 20

304 304

SPURIOUS_UINE |ABS 002 SPURIOUS_ UINE |ABS 002

40 avn =40 agm

50 | . 0 A

S— el [ PR e — e e e | Sa— P e ——— s ~

50 60

30.0 MHz 59008 pts 24GHa/ 240 GHz || [30.0 Mz 54008 pts 23GH/ 25.0GHz

2 Result Summan) 2 Result Summan

30,000 MHz 1.000 GHz 1.000 MHz 49.14793 MHz -52.51 dBm -12.51d8 30.000 MHz 1.000 GHz 1.000 MHz 39.45277 MHz -52.31 dBm -1231dB
1.000 GHz 2.270 GHz 1.000 MHz 2.16568 GHz -52.14 dBm -12.14dB 1.000 GHz 2270 GHz 1.000 MHz 219531 GHz -52.10 dBm <12.10dB
2341 GHz 3.000 GHz 1,000 MHz 2.35200 GHz -45.20 dBm -5.20 dB 2.341 GHz 3.000 GHz 1.000 MHz 2.35622 GHz -45.78 dBm 5.78dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93141 GHz -18.33 dBm -833d8 3.000 GHz 7.000 GHz 1.000 MHz 6.997 80 GHz -48.22 dBm 82248
7.000 GHz 10.000 GHz 1.000 MHz 7.49817 GHz -47.81 dBm -1.81dB 7.000 GHz 10.000 GHz 1.000 MHz 7.49017 GHz -47.75 dBm -1.75dB

10.000 GHz 14,000 GHz 1,000 MHz 10.000 25 GHz -50.93 dBm -10.93 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.058 24 GHz -51.13 dBm <1113 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.905 26 GHz -51.31 dBm -11.31d8 14.000 GHz 18.000 GHz 1.000 MHz 16.065 99 GHz -51.45 dBm 11.45 dB
18,000 GHz 24.000 GHz 1.000 MHz 22.067 91 GHz -47.00 dBm -1.00 dB 18.000 GHz 24.000 GHz 1.000 MHz 22.06191 GHz -46.99 dBm -6.99 dB

07:30:30 P 05/15/2024 07:29:36 P 05/15/2024

Highest Channel

Ref Level 30,00 dBm  Offset 15.60 dB Made Auto Sweep 6L
Count 100/100
Line _SPUR|OUS_LINE_ABS_0q2
10
o
104
20
304
SPURIOUS_UINE |ABS 002
40 avn
50 dBn——t = = ~— P g————— |
60
30.0 MHz 59008 pts 24GHa/ 23.0GHz
2 Result Summar
30,000 MHz 1000 GHz 1.000 MHz 37.99850 MHz -52.51 dBm
1.000 GHz 2.270 GHz 1.000 MHz 2.26132 GHz -52.25 dBm
2341 GHz 3.000 GHz 1.000 MHz 2.35820 GHz -44.74 dBm
3000 GHz 7.000 GHz 1,000 MHz 698020 GHz -48.63 dBm
7.000 GHz 10,000 GHz 1,000 MHz 7.47317 GHz -47.85 dBm
10,000 GHz 14,000 GHz 1.000 MHz 10.015 25 GHz -51.21 dBm
14.000 GHz 18000 GHz 1,000 MHz 16.02400 GHz -51.60 dBm
18000 GHz 24000 GHz 1000 MHz 22.00242 GHz -46.85 dBm
Raady

07:31:18 P4 05/18/2024

TEL : 886-3-327-3456 Page Number 1 A5-37 of 39
FAX : 886-3-328-4978



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG432920-02C

FR1 n30/10MHz / DFT-S OFDM / QPSK/ 1RB1

Middle Channel

Ref Level 30.00dBm Offset 15.60 dB Mode Auto Sweep SGL
Count 100/100

1 Spurious Emissions

Limit Checl PASS
20 dBILlilne_SPURDLIS_LINE_AES_O 2 PRSS
10 dBn
0 dBm
-10 dBm-
-20 dBm
-30 dBmr

| SPURIOUS_LINE | ABS_002
<46-abm

50 dBmr | A s P
WlM L [P SRR R P W B e T
60 dBr
30.0 MHz 54008 pts 2.4 GHz/ 24.0 GHz
2 Result Summa
30.000 MHz 1.000 GHz 1.000 MHz 37.51374 MHz -52.43 dBm -12.43 dB
1.000 GHz 2270 GHz 1.000 MHz 2.13098 GHz -52.23 dBm -12.23 dB
2341 GHz 3.000 GHz 1.000 MHz 2.35108 GHz -47.26 dBm -7.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97860 GHz -48. m 8.
7.000 GHz 10.000 GHz 1.000 MHz 7.48467 GHz -48.02 dBm -8.02 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.02025 GHz -51.27 dBm -11.27 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.1 H -51. m -11.!
18.000 GHz 24.000 GHz 1.000 MHz 21.97542 GHz -46.45 dBm -6.45 dB

[EnEERRERA] = 2
e F 193336

07:33:37 PM 05/15/2024

TEL : 886-3-327-3456 Page Number 1 A5-38 of 39
FAX : 886-3-328-4978




ssamron 0. FCC RADIO TEST REPORT Report No. : FG432920-02C
Frequency Stability
Test Conditions FR1 n30 (Pl/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0034
40 Normal Voltage 0.0010
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0027
PASS
-10 Normal Voltage 0.0004
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0045
20 Maximum Voltage 0.0054
20 Normal Voltage 0.0000
20 Battery End Point 0.0035
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A5-39 of 39
FAX : 886-3-328-4978



womonise. FCC RADIO TEST REPORT Report No. : FG432920-02C
FR1 n38
Peak-to-Average Ratio
Mode FR1 n38 / 5MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 9.78 10.82 11.44 11.60 PASS
Mode FR1 n38 / 5MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 11.58 PASS
TEL : 886-3-327-3456 Page Number : A6-1 of 13

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n38 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

RefLevel 00008 Offset 156000 © AnBW 5 Miz

ams

3008 Meas Time.

Reflevel 30.000Bm  Offset 156008 = AnBW 5 Mtz

- 3008 MeasTime  dms
TRGIFP
— 155
1
1E02 T b 1E02: >
iE -
1 4 1E04: —
A i
I
!‘ |
1 1 !
|
[cF 2.595 GHz WMiean Pur + 20,00 dB | | [GF 2.595 GHz Mean Pur + 20,00 dB
2 Result Summa Samples: 20000 2 Result Summ Samples: 20000 I
- 18.66 dBm 29.59 dBm 10.93 dB 634 d8 860 48 5.78 dB 10.72 d8 - 18.69 dBm 30.81 dBm 1211 dB 6.38 dB 3.04 dB 10.82 d8 11.62 dB
[ g, W ——"
©9:47:07 T 05/23/2024 03:46:42 T 05/29/2024
- - = ‘ B
Ref Level 3000 dBen  Offset 156048 & AnBW 5 MHz Ref Level 30.00 0gm  Offser 156006 = AnBW 5 MHZ
- an W MessTime  ams - an 008 MeaxTime  dms
TRGATP TGP
TE0T -~ e T
TE04 : 604 &
3 3
1
| 1
1 1
€F 2595 6Hr Maan Pur + 20,00 dB || (2595 GHz Wiean Pur + 20.00 dB
2 Result Summ; Samples: 20000 2 Result Summa Samples: 20000
- 17.23 dBm 2994 dBm 1271 d8 648.d8 568 db 114448 -ua B = 16.11 dBm 29.49 dBm 13.38 dB 652 d8 598 d8 1160 dB 1280 dB
wesior EENNNNNNE = ves MM 00T
03:46:23 M 05/29/2028 05:45:35 P 05/25/2024

256QAM

. ectrum
Ref Level. 30.00 gbm  Offset
3008 Meas Time.

15,605 = AnBW 5 MH:
ams

|CF2.595 GHz Mean Pur + 20,00 d&

2 Result Summa: Samples: 20000
- 14.12 dBm 27.17 dBm 13.05dB 646 B 9368 11.58dB 12.98 dB

[R—

05:44:52 M 05/25/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A6-2 of 13



ssasroncas. FCC RADIO TEST REPORT Report No. : FG432920-02C

26dB Bandwidth

Mode FR1 n38 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz
Mod. Pl/2 BPSK
Middle CH 4.97
Mode FR1 n38 : 26dB BW(MHz) / CP OFDM
BW 5MHz
Mod. QPSK | 16QAM
Middle CH 5.27 5.36
Mod. 64QAM | 256QAM
Middle CH 4.94 5.36

TEL : 886-3-327-3456 Page Number 1 A6-3 of 13
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n38 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

RefLevel 30,00 dBn Offset 15,60 08 = REW 100kHz

- an 3009 SWT 0. ms = VBW 300kiiz_Made Auto sweep
72
10 dBim
W
|CF 2.595 GHz 10001 pts 0 MHz/ Span 10.0 MHz

09:05:48 PM 05/29/2024

FR1 n38 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 dBn Offset 15,60 08 = REW 100kHz
0.1 ms = VBW 300 kHz_ Made Auto Sweep

= A 3008 SWT

RefLevel 30,00 dBn Offset 15,60 08 = REW 100kHz
= A 3008 SWT

0.1 ms = VBW 300 kHz_ Made Auto Sweep

- | . ,
0 el Lt i By n / Wb A oty

\ ! \
e ! e / \
10.dBm \“. W 530
Knainrilisesm i MWM ol Mt |
|CF 2.595 GHz 10001 pts. 0 MHz/ |CF 2.595 GHz 10001 pts. 0 MHz/

09:06:43 PM  05/29/2024

Span 10.0 MHz

09:07:38 PM 05/29/2024

Span 10.0 MHz

64QAM

256QAM

RefLevel 30,00 dBn Offset 15,60 08 = REW 100kHz

RefLevel 30,00 dBn Offset 15,60 08 = REW 100kHz

- At 3000 SWT 100 ms = VBW 300kHz  Mode Auto Sweep - At 3008 SWT 10, ms = VBW 300 kHz Made Auto Sweep

12003 a0 N as35c00 s 35700
“ J v L) Menbhibbiey % 1 11825 d - A

T / i Foadiin \
ot \\ ot
10 dBm Frrotra i1 10 B
! il 5" 2 14575 00

|CF 2.595 GHz. 10001 pts 0 MHz/ iz | | [CF2.595 Gz 10001 pts .0 MHz/ Span 10.0 MHz

09:08:32 PM  05/29/2024

09:09:28 PM 05/29/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A6-4 of 13



ssasroncas. FCC RADIO TEST REPORT Report No. : FG432920-02C

Occupied Bandwidth

Mode FR1 n38 : OB BW(MHz) / DFT-S OFDM
BW 5MHz
Mod. Pl/2 BPSK
Middle CH 4.50
Mode FR1 n38 : OB BW(MHz) / CP OFDM
BW 5MHz
Mod. QPSK | 16QAM
Middle CH 4.50 4.50
Mod. 64QAM | 256QAM
Middle CH 4.50 4.50

TEL : 886-3-327-3456 Page Number 1 A6-5 of 13
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n38 / 5MHz / DFT-S OF

DM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn Offset 15,60 08 = REW 100kHz

SWT 101 ms = VBW 300 kHz Mode Auto Sweep
0
2
T R
10 /
0
P ’
Easssen 001 pis S Span 10 Nz
2 Marker Table
M 1 2593891 GHz 1854 dBm MHz
n 1 25927286 GHa 1523 dim O o Centroid 2594980 31 Gz
n 1 25572321 GHz 12.78 dBm Oce Bw Freq Offset -19.659 068 742 kHz

-

mm &
09:05:21 PM 05/29/2024

FR1 n38 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn Offset 15,60 08 = REW 100kHz
1.01 ms = VBW 300kHz

= A SWT Made Auto sweep

B o - i

RefLevel 30,00 dBn Offset 15,60 08 = REW 100kHz

30 a6 - At 3008 SWT 101 ms = VBW 300kHz Made Auta Sweep
n I
0

0 7 — 10 = T
o 7 o - -

) \

- -

(XIS Wi T Spon 100 e | (72 595 e T o) Span 0D e
2 Marker Tobiz 2 Marker Tobiz

259457 GHz 4502178634 MHz M 1 2592852 GHz 15.09 dBm Oce B 4502567 643 MHz
m 1 25927276 GHz 9.73 dim Occ B Centroid 2594978 718 GHz m 1 25927335 GHz .35 diim Occ B Gentroid 2,594 984 784 GHz
n 1 2,507 2298 GHz 1113 dgm Oce B Frieq Offset -21.081 904 504 kHz n 1 2507236 1 GHz 1045 dBm Oce Biw Freq Offset -

15.00 dBm

-

mm &
09:06:17 PM 05/29/202%

5985 386 khz

-

09:07:11 PM 05/29/2024

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 15,60 08 = REW 100kHz

SWT 101 ms = VBW 300 kHz_ Mode Auto sweep
h

tiVie Spactrum

RefLevel 30,00 dBn Offset 15,60 08 = REW 100kHz

- are 3008 SWT 107 ms = VBW 30Ktz Mode auto Sweep
1 Occupiad Bandwidth
58 dbim
2595 10900 Gy 2593 641 00 Gy
» »
o 7 = = : 0 et 7
o - - o -
e Mo n
v \n . . Af
FEEHTY 001 prs O W/ Span 10.0 Mz || 7 2595 Gz 001 ps 0 M/ Span 10.0 MHz
2 Marker Table 2 Marker Table

2.585708 GHz 14.40 dBm Oce B 4503103971 MHz M1 1 2593841 GHz 11.58 dBm Oce Bur 4501397911 MHz
m 1 25927203 GHz B.78 dim Oce Bw Centroid 2594971819 GHz m 1 25927336 GHz 584 diim Occ B Gentroid 2.594984 26 GHz
i 1 25972234 GHe 880 dBm Oce B Freq Offset 28180 707 857 kHz i 1 2597235 GHa 667 diim Oce Buw Fren Offset 15739 788 305 kHz

-

S MM 05/29/2024

-

09:09:01 PM  05/29/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A6-6 of 13



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

Conducted Band Edge

FR1 n38 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 40,00 dBm  Oftset 22.60 B

Mode Auto Sweep

Ref Level 40,00 dBm  Offset 22,60 dB Made Auto Sweep Lo
Count 100/100 Count 100/100
WSpuurious Ertasions 1 Spurious Emissions
Cimit Cheed 5] ‘ Umit Chec
Line _SPURJOUS_UINE Phss
30d +
20 dBew
10
a
10
SRS e ABs_002
30
&
PRI RS R A P "
2545 GHz 10005 pts 3.0 MHz/ 2575GHz | Zs13GHz 70005 pis 3.0 WA/ 7645 GHa
2 Resu ary
2545 Ghz 2564 GHz 1.000 Miz 256376 GHz 2615 GHz 2620 GHz 100.000 kHz 261963 GHz 23.26 dBm -6.74. dB
2564 GHz 2565 GHz 1.000 MHz 256496 GHz 2620 GHz 2621 GHz 100.000 kHz 262000 GHz 11.90 dBm 190 dB.
2.565 Gz 2.569 GHz 1.000 Mz 256899 GHz 1621 GHz 2625 GHz 1.000 MHz 262101 GHz 1638 dBm -6.38d8
2569 GHz 2570GHz 100,000 kHz 2.56899 GHz 2625 GHz 2626 GHz 1,000 MHz 2.62525 GHz 9,08 dBm 16.09 dB
2.570 GHz 2.575 GHz 100.000 kHz 257036 GHz 2.626 GHz 2,645 GHz 1,000 MHz 2.62638 GHz -32.51 dBm -7.51 dB
08:25:44 TM  05/29/2024 08:45:44 FM 05/29/2024
— [ | =
S Lot 0 s et 22 0 Mode Auto Sweep saL RefLevel 50,00 dim  Offset 22.60 d8 Mode Auto Sweep s6L
i) Count 100/100
1 Spurious Emissians 1 Spurious Emissions
e s Uine SPURJOUS_LINE_ABS
Line _SPURJOUS_LIN P ne e INE_ABS_0q2
30 I
30 dbmr T SPORIGUS_LINE_ ABS_002
20 dBm n
10 x
/'M"d\”mmmm‘ AL A
a 0 dBnr
| [
|
10 | bk T
. ey ™
SPURIGUS_UNE ABS 002 \
w o w! m’"“'ﬂm‘
: b
40 dBr . w‘ﬂl}l w . - T
Mmmmnmwwmmmmﬁww ‘W T T LT T Ty e —
2.545 GHz 10005 pts. 0 MHz/ 2.575GHz | 2615 GHa 10005 pts 3.0 MHz/ 2.645 GHz
2 Resul ary 2 Result Summary
2,545 GHz 2564 Ghz 1.000 Mz 256392 GHz -A57dB 2615 GHz 2620 GHz 100.000 kHz 261861 GHz 9.94 dBm -20.06 dB
2564 GHz 2565 Ghz 1,000 Mitz 256477 GHz -1451 dB 2620Ghz 2621 GHe 100,000 kifz 262003 GHz 18.55 dBm -8.55dB
2.565 GHz 2569 GHz 1.000 MHz 2.56821 GHz -5.43 dB 2621 GHz 2.625 GHz 1.000 MHz 262199 GHz 12.53 dBm -253 dB
1569 Gtz 2570 GHz 100,000 kfz 256999 GHz 9.19dB 3625 GHr 7626 GHz 1,000 MHz 262539 GHz 27.16 dBm 141648
2570 Gz 2575 Ghz 100,000 kliz 257196 64z .13 dBm 1367 B 2626 GHz 2645 GhHz 1,000 Mz 262600 GHz 28.13 dBm 31348
- reTTiei] D Readh jiinanainil s

0B:26:56 PM  05/28/2024

08:43:01 PM  05/29/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A6-7 of 13




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n38 / 10MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 40,00 dBm  Offset 22.60 B

Made Auto Sweep saL Ref Level 40,00 dBm  Offset 22,6048 Mode Auto Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Limit Chec¥ PRSS - )
30 dBm T T I
20 B : i‘\ P\
1 : | 10 |
|
0 | L\ 0.dBenr } i
10 }! \ -10 f l\
SRS e ABs_002 20
30 -30 dim
-40.46m, "
Y WO G it o
' | | | | |
2545 GHz 10005 pts 3.0 MHz/ 2575GHz | Zs13GHz 0005 pis 3.0 WA/
2 Resu ary 2 Result Summary
2,545 GHz 2564 GHz 1.000 MHz 2563 70 GHz 2615 GHz 2620 GHz 100.000 kHz 61962 GHz
2564 GHz 2565 GHz 1.000 MHz 256470 GHz 2620 GHz 2621 GHz 100.000 kHz 262001 GHz
2565 GHi 2569 GH 1,000 MHz 256891 GHz 2621 GHz 2625 GHz 1.000 MHz 262101 GHz
2,569 GHz 2570 GHz 100.000 kHz 2.57000 GHz 2625 GHz 2626 GHz 1.000 MHz 2.62505 GHz
2570 GHz 2575 GHz 100.000 kHz 2.57034 GHz 2626 GHz 2645 GHe 1,000 MHz 2.62620 GHz
Read [ s
08:20:08 TM 05/29/2024 05:50:58 P 08/29/2024
= =|
S Lot 0 s et 22 0 Mode Auto Sweep saL RefLevel 50,00 dim  Offset 22.60 d8 Mode Auto Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Limit Chec¥ PRSS - e
Line _SPURJOUS_LINE_ABS_062 . Line _SPURIDUS_LNE_x85_02
30 dbmr T T sPORIBUS_LINE_ABS_002
20 dBon n
1o RN bl WYY
a 1 i)dl!rn
10 | | ™
el [ ity
n 4 20 dBo———
SPURIEUS_UNE ABS 002 o M [ [20e® “M
a0 Yy
¥
40 dBm M ” T
b MU AR WWM@'MNI TRFPRTYA ST
2.545 GHz 10005 pts. 0 MHz/ 2.575GHz | 2615 GHa 10005 pts 3.0 MHz/ 2.645 GHz
2 Result Summary 2 Result Summary
2,545 GHz 2564 Ghz 1.000 Mz 256374 GHz -254dB 2615 GHz 2620 GHz 100.000 kHz 261866 GHz 10.57 dBm -19.43 dB
2564 GHz 2565 Ghz 1,000 Mitz 256497 GHz -1333d8 2620Ghz 2621 GHe 100,000 kifz 262002 GHz 17.90 dBm -7.90 B
2.565 GHz 2569 GHz 1.000 MHz 2.56896 GHz -3.99 dB 2621 GHz 2.625 GHz 1.000 MHz 262101 GHz 10.48 dBm .48 di
2569 Gz 2510 GHz 100,000 kfz 257000 GHz -938dB 3625 GHr 7626 GHz 1,000 MHz 262504 GHz 25.52 dBm 125248
2570GHz 2575 Ghz 100,000 khz 257196 64z 10.97 4Bra 13038 2626 GHz 2645 Ghz 1.000 MHz 262607 GHz -27.91 dBm -2.91d8
. Frastoied weaty s
08:29:21 PN 05/25/2024 08:45:25 PM  05/29/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n38 / 5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 40,00 dBm  Offset 22.60 B

Made Auto Sweep SGL Ref Level 40.00 dBm  Offset 22.60 a8 Mode Auto Sweep 6L
Caunt 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Limit Chec¥ PRSS - )
Line _SPURJOUS LN SPURJOUS_LINE_ABS_062
30 B 1 SPORTBUS_UNE_ABS_002 I
20 diin T Iﬁ l\
I {
10 ] 1o I
; i
10 j ‘h
SRS e ABs_002
30
st il st
' | | | | |
2545 GHz 10005 pts 3.0 MHz/ 2575GHz | Zs13GHz 70005 pis 3.0 WA/ 7695 GHr
2 Resu ary 2 Result Summary
2545 GHz 2564 GHz 1.000 MHz 22312 e 2615 GHz 2620 GHz 100,000 kHz 261964 GHz 2133 dBm
2564 GHz 2565 GHz 1.000 MHz 256496 GHz 2620 GHz 2621 GHz 100.000 kHz 262000 GHz 12,68 dBm
2.565 GHz 2.569 GHz 1.000 Mz 2.56898 GHz 1621 GHz 2625 GHz 1.000 MHz 262101 GHz -19.31dBm
2569 GHz 2570GHz 100,000 kHz 2.57000 GHz 2625 GHz 2626 GHz 1,000 MHz 262515 GHz 31.55 dBm
2570 GHz 2575 Ghz 100,000 kHz 257035 GHz 21.81 dBm eoe ot S es ot 1,000 MHe 2.62646 GHz 3456 dBm
R Read
08:30:33 7M. 05/29/2024 08:52:07 P 05/29/2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2260 0B Made Auto Sweep

1 Spurious Emissions

6L

Count 100/100

RefLevel 40.00dBm  Offset 22.60 d8.

1 Spurious Emissions

Mode Auto Sweep seL

Count 100/100

Limit Chec¥ PRSS - e
Line _SPURJOUS_LINE_ABS_062 . Line _SPURIDUS_LNE_x85_02
30 dbmr T T sPORIBUS_LINE_ABS_002
20 dBon n
10 gy
) YWY
o | H] |0 deor t
10 ! I | ‘ i
W
" MWH ! ‘ H M"Wmm
sPURIGUS_LINE_ ABS 002 | M W
a0 ! Wﬂhw
.AAWPN‘V wWil
40 b + . 1

2545 GHz 10005 pts O MHz/ 2575GHz | 2615GH 10005 pts 3.0 MHz/ 2645 GHz
2 Result Summary 2 Result Summary

2,545 GHz 2564 GHz 1.000 MHz 256367 GHz 2615 GHz 2630 GHz 100.000 kHz 261871 GHz 9.31 dBm -20.69 dB

2564 GHz 2565 GHz 1.000 Mitz 256495 GHz 2620 GHz 2621 GHz 100.000 itz 262000 GHz

2.565 GHz 2.569 GHz 1.000 MHz 2.56895 GHz 2.621 GHz 2625 GHz 1.000 MHz 262117 GHz

2569 Gz 2570 GHz 100,000 kfz 256998 GHz 7625 Ghiz 3626 GHz 1,000 MHiz 262505 GHz

2570 GHz 2575 GHz 100.000 kHz 257373 GHz 2.626 GHz 2645 GHz 1.000 MHz 262601 GHz

08:31:45 PM  05/25/2024 08:47:48 PM  05/29/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A6-9 of 13



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n38 / 5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 40,00 dBm  Offset 22.60 B

Made Auto Sweep

saL Ref Level 4000 dBm  Offset 22.60d8 Mode Auto Sweep SGL
Count 100/100 Coamt 900f100
1 Spurious Emissions 1 Spurious Emissions
Cimit Cheed 7 ‘ u ]
Line _SPURJOUS LN P SPURJOUS_LINE_ABS_062
30 B 1 SPORTBUS_UNE_ABS_002 I
20 dBew T r "\
i 4 10 {
) J ‘\ 0 dBar . j |
. A /
SRS e ABs_002 20 j
30 4 30
: I u.ua#wtmwm mew-mm PR NRERT TR A
| | | | | | | |
2545 GHz 10005 pts 3.0 MHz/ 2575GHz | Zs13GHz 0005 pis 3.0 WA/ 7695 GHr
2 Resu ary 2 Result Summary
2545 Gz 2564 GHz 1.000 MHz 256396 GHz 2615 GHz 2620 GHz 100.000 kHz 261966 GHz
2564 GHz 2565 GHz 1.000 MHz 256495 GHz 2620 GHz 2621 GHz 100.000 kHz 262000 GHz
2565 GHi 2569 GHz 1,000 MHz 256886 GHz -20. 2621 GHz 2625 GHz 1.000 MHz 262108 GHz
2569 GHz 2570GHz 100,000 kHz 2.56999 GHz -14.01 dBm 2625 GHz 2626 Gz 1,000 MHz 262503 GHz
2570 GHz 2575 GHz 100,000 kiz 257036 GHz 2112 dBm 2,626 GHe 3645 GHe. 1,000 MHz 262604 GHz
Ready
08:32:57 M 05/29/2024 05:53:18 B 05/29/2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 2260 6B

Made Auto Sweep

saL RefLevel 50,00 dim  Offset 22.60 d8 Mode Auto Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Limit Chec¥ F) - =
Line _SPURJOUS_LINE_ABS_062 P . Line _SPURIDUS_LNE_x85_02
30 dbmr T T SPORIGUS_LINE_ ABS_002
20 dBm n
10 — 10 dBm
b, || | AR
a t 0 dBrr i
| | i |
10 i 1 }
" e \ | | [,
SPURIEUS_UNE ABS 002 W"‘” ' m \\"‘a.‘
LA
-30 m Lid
e i‘ )
N Lokl TP NIV PTIOE TP O g 40 dbm Y —— :
|[
2545 GHz 10005 pts O MHz/ 2575GHz | 2615GH 10005 pts 0 M2/ 2645 GHz
2 Result Summary 2 Result Summary
2,545 GHz 2564 Ghz 1.000 Mz 256357 GHz -1.68dB 2615 GHz 2620 GHz 100.000 kHz 261536 GHz 7.92 dBm -22.08dB
2564 GHz 2565 Ghz 1,000 Mitz 256498 GHz -17.03 d8 2620Ghz 2621 GHe 100,000 kifz 262002 GHz 2030 dBm 103048
2,565 GHz 2.569 GHz 1.000 MHy 2.56900 GHz -5.61 dB 2621 GHz 2625 GHz 1.000 MHz 262114 GHz 13.88 dBm -3.83dB
1569 Gtz 2570 GHz 100,000 kfz 256999 GHz 1263 dB 3625 GHr 7626 GHz 1,000 MHz 262500 GHz 29.36 dBm 16.36dB
2570 Gz 2575 Ghz 100,000 kliz 257116 64z 2.1 d8 2626 GHz 2645 GhHz 1,000 Mz 262600 GHz 33.48 dBm -8.48d8
ey S CR50
08:34:09 PM  05/25/2024 08:50:12 PM 05/29/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n38 / 5MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 40,00 dBm  Offset 22.60 B

Mode Auto Sweep saL Ref Level 40.00 dBm  Offset 22.60 a8 Moade Auto Sweep 6L
Count 100/100 Count 100/100
1 Spurkous Emissions 1 Spurious Emissions
Limit Chec¥ F) - )
Line_sPURJous_UK P SPURJOUS_LINE_ABS_062
30 dBm T SPORTBUS_UNE_ABS_002 I
20 dBew f
10 10 l
I
o 0 dBar l }+
10 40 ’ M\
30 -30 dim
i RETWTTYF YT qumwmm.. e o it st
| | |

2545 GHz 10005 pts 3.0 MHz/ 2575GHz | Zs13GHz 0005 pis 3.0 M2/
2 Resu 2 Result Summary

2,545 GHz 2564 GHz 1.000 MHz 256360 GHz 2615 GHz 2620 GHz 100.000 kHz 61965 GHz

2564 GHz 2565 GHz 1.000 MHz 2.564 49 GHz 2620 GHz 2621 GHz 100.000 kHz

2565 GHi 2569 GHz 1,000 MHz 256892 GHz -21. 2621 GHz 2625 GHz 1.000 MHz

2,569 GHz 2570 GHz 100,000 kHz 2.56899 GHz B 2625 GHz 2626 GHz 1.000 MHz

2.570 GHz 2.575 GHz 100.000 kHz 2.57032 GHz 2626 GHz 2.645 GHz 1.000 MHz

Ready [ s
08:35:22 M 05/29/2024 05:54:31 P 08/29/2024
= - [ - | ||
ot el o0 A Ot Ve o ot ey - saL RefLevel 50.00dBm  Offset 22,608 Mode Auto Sweep s6L
Count 100/100 Count 160f100
1 Spurious Emissions 1 Spurious Emissions
Limit Chec¥ F) - =
Line _SPURJOUS_LINE_ABS_062 P . Line _SPURIDUS_LNE_x85_02
30 dBe T T SPORIDUS_LINE_ABS_002
20 B »n
10
. {A\W\WW\MW mﬁh‘h‘h’v‘ AW
|
: | | |
. il [
SPURIGUS_UNE ABS 002 e "Y\"‘m“.
30 o
e T,
i, PR P " LH«WW 0 dten T L R T TTRTTYA AP A ;
2545 GHz 10005 pts O MHz/ 2575GHz | 2615GH 10005 pts 0 M2/ 2,685 G
2 Result Summary 2 Result Summary
2,545 GHz 2564 GHz 1.000 MHz 256398 GHz 2615 GHz 2630 GHz 100.000 kHz 2616713 GHz 6.22 dBm -23.78 dB
2564 GHz 2565 GHz 1.000 MHz 256493 GHz 2620 GHz 2621 GHz 100000 ke 262002 GHz -22.87 dBm -12.87d8
2,565 GHz 2.569 GHz 1.000 MHy 2.56889 GHz 2621 GHz 2625 GHz 1.000 MHz 262102 GHz -16.85 dBm -6.85dB
2569 Gz 2510 GHz 100,000 kitz 256999 GHz 3625 GHz 7626 GHz 1,000 MHz 262540 GHz 3285 dBm -19.85d8
2570 GHz 2575 GHz 100,000 khz 257192 GHz 2626 GHz 2645 GHz 1.000 MHz 262600 GHz -35.61 dBm -10.61 dB
Ready T L
08:36:33 MM 05/29/2024 08:52:36 PM  05/29/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n38 / 5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40,00 dBm  Offset 22.60 B

Mode Auto Sweep saL RefLevel 40,00 dm Ofset 22.60d5 Mode Auto Sweep saL
i Count 100/100
1 Spurious Emissians
Limit Chec¥ R -
Line _SPURJOUS LN 2
30d 1
20 dBew 20
10
SR | [ | e A
o + | 0 dBnr .
0 I ! \
2 paatt | l l \ g,
SPURIOUS_LINE_ABS 002 ul “ Y
o vt
30 "
R a0 | “WWW .
. ittt i bbb bl MM‘WHIIW LT bl i
|
2545 GHi 10005 pts O MHz/ 2575GHz | 25615 GHx 70005 pts 3.0 MHz/ 2,685 Gz
2 Result Summary 2 Result Summary
2,545 GHz 2564 GHz 1.000 MHz 256395 GHz 2615 GHz 2630 GHz 100.000 kHz 261847 GHz
2564 GHz 2565 GHz 1.000 MHz 2.564 99 GHz 2,620 GHz 2621 GHz 100,000 kHz 2.62002 GHz
2565 GHi 2569 GHz 1,000 MHz 256895 GHz 2621 GHz 2625 GHz 1,000 MHz 262100 GHz
2569 GHz 2570 GHz 100,000 kfiz 256895 GHz 2625 Gtz 2626 GHz 1.000 Mz 262503 GHz
2570 GHz 2575 GHz 100,000 kiz 257213 GHz 2526 GH 2545 GHz. 1,000 MHz 262600 GHz
08:24:31 PM 05/29/2024 08:53:51 M 05/29/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

Conducted Spurious Emission

FR1 n38 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 40.00dBm  Offset 22 60 dB Mode Auto Sweep saL
Count 100/100

Ref Level 10.00dBm  Offset 226048 Mode Auto Sweep 6L

Count 100/100

lous_Line_ass_oda

30

20,
10 10
0.dén 0dn

A8S_002 NE |ABS 002
-30
) -40
ISP e P NP NP R I Y e || S I3 S MR NS NP SR PRI, oS e (P VO
50
30.0 MHz 70008 pts. 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts. 27 GHz/ 27.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1.000 GHz 1,000 MHz 51.94076 MHz -44.10 dBm -19.10 dB 30,000 MHz 1.000 GHz 1.000 MHz 49.27393 MHz -44.03 dBm -19.03 dB
1.000 GHz 2545 GHr 1,000 MHz 252859 GHz 35.16 dBm -10.16 8 1.000 GHz 2545 GHz 1,000 MHz 2.54133 GHz -38.19 dBm .
2.645 GHz 3.000 GHz 1.000 Mtz 267415 GHz -43.12 dBm 181248 2,645 GHz 3.000 GHz 1.000 MHz 265197 GHz -41.08 dBm
3,000 GHz 7.000 GHz 1,000 MHz 6.503 85 GHz -41.07 dBm -16.07 d 3.000 GHz 7.000 GHz 1.000 MHz 6,502 65 GHz -40.73 dBm
7.000 GHz 10000 GHe 1,000 MHz 7.48950 GHz -41.22 dBm -16.22 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.49588 GHz 4112 dBm
10,000 GHz 14,000 GHz 1.000 Mz 10.026 20 GHz -43.08 dBm -18.09 dl 10.000 GHz 14.000 GHz 1.000 MHz 10.01620 GHz -42.98 dBm -17.98 dB
14.000 GHz 18.000 GHz 1,000 MHz 15.980 80 GHz -42.78 dBm -17.78 dB 14.000 GHz 18.000 GHz 1.000 MHz 15.988 80 GHz -42.97 dBm -17.97dB
18000 Gz 27,000 GHe 1,000 MHz 2147270 GHz -38.67 dBm -13.67 dB 18000 GHz 27.000 GHz 1.000 MHz 2145290 GHz -38.49 dBm
oy R e Ready
09:02:44 FM 05/29/2024 08:39:17 B 05/23/2024
Ref Level 40.00 dBm  Offset 22 60 dB Made Auto Sweep SGL
Count 100/100

1 $p

Limit

Line _SPUR|OUS_LINE_ABS_0q2

10

0.dén

10

SPURIBUS_UNE | ABS 00

[NV NI SRR WP S S W VNN

30.0 MHz 70008 pts. 2.7 GHa/ 27.0 GHz
2 Result Summan
30,000 MHz 1.000 GHz 1.000 MHz 52.183 20 MHz -44.22 dBm -19.22d8
1.000 GHzx 2.545 GHz 1.000 MHz 2.49692 GHz -42.33 dBm -17.33 dB
2645 GHz 3.000 GHz 1,000 MHz 2.647 44 GHz -36.74 dBm -11.74 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.43946 GHz -41.12 dBm -16.12d8
7.000 GHz 10.000 GHz 1.000 MHz 7.486 50 GHz -41.39 dBm -16.39 dB
10.000 GHz 14.000 GHz 1,000 MHz 10.03100 GHz -42.86 dBm -17.86 dl
14.000 GHz 18.000 GHz 1.000 MHz 16.12839 GHz -43.01 dBm -18.01d8
18,000 GHz 27.000 GHz 1.000 MHz 21.49295 GHz -38.52 dBm -13.52 dB

0B:40:37 PM 05/28/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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E.,a FCC RADIO TEST REPORT Report No. : FG432920-02C

FR1 n41
<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n41/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.28 4.88 5.90 6.34 PASS
Mode FR1 n41/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.74 PASS
TEL : 886-3-327-3456 Page Number : A7-1 of 68

FAX : 886-3-328-4978




ssanroncas. FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n41/ 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

RefLevel 3000 B Offset 156045 = AnBW 20 MHz

Reflevel 30,008 Offset 156048 = AnBW 20 MHz

- an 000 MessTime  Tas - At W08 MessTime  Tms
TREFP
1 CCDF
1E02. -\ 1E01
T
il
|
]
i
1E04: - 1604
13
(CF 2.59289 GHe Mean Pwr + 20,00 dB || ((F 259299 GHz Mean Pwr + 20.00d8
2 Result Summs Samples: 20000 2 Result Summ, Samples: 20000 |
- 26.62 dBm 31.81 dBm 52248 15648 33848 428 9B 4424 = 26.13 dBm 32.48 dBm 635 dB 23848 43448 488 B 450 d8

11:44:50 PM 05/23/2024

13:45:10 PM 05/23/2024

16QAM

64QAM

RefLevel 3000 B Offset 156045 = AnBW 20 MHz

Reflevel 30,008 Offset 156048 = AnBW 20 MHz

- e 0 MesTme  Tas - At 08 MessTime  Tms
TRGFP 1RGP

1E02 - 1E0: =

1E04 1E04

1 ‘

(CF 259299 GHe Mean Pur + 20,00 d || (259299 Ghx Mean Pwr + 20.00 48

2 Result Summ, Sarmples: 20000 2 Result Summs Samples: 20000 |
- 2512 dBm 32.55 dBm 7.42 dB 28448 454 dB 590 dB 5.54 4B = 24.62 dBm 3236 dBm 7.75dB 2868 5.06 dB 630 dB [T

11:45:30 PM 05/23/2024

13:45:50 PM 05/23/2024

256QAM

RefLevel 3000 B Offset 156045 = AnBW 20 MHz
- an 000 MessTime  Tas

TREFP

1E02. e

|CF 2.59269 GHz Mean Pwr + 20,00 dB

2 Result Summs Samples: 20000
- 2257 dBm 30.37 dBm 7.80 dB 2.58.d8 5.24 4B 6748 7488

11:46:12 PM 05/23/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamron 0. FCC RADIO TEST REPORT

Report No. : FG432920-02C

26dB Bandwidth

Mode FR1 n41 : 26dB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 25MHz 30MHz 40MHz 50MHz 60MHz
Mod. Pl/2 BPSK | PI/2 BPSK | PI/2 BPSK | Pl/l2 BPSK | Pl/2 BPSK | PI/l2 BPSK | Pl/2 BPSK | PI/2 BPSK
Middle CH 9.62 14.21 19.60 - 30.56 38.49 50.43 64.24
BW 70MHz 80MHz 90MHz 100MHz
Mod. Pl/i2 BPSK | PI/2 BPSK | PI/l2 BPSK | Pl/2 BPSK
Middle CH 72.23 81.02 92.14 101.62
Mode FR1 n41 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 9.59 9.90 15.01 15.13 20.35 20.12 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 9.80 9.84 14.92 14.89 20.03 20.05
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 31.92 31.51 41.06 42.74 51.36 50.69 67.15 63.60
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 30.74 30.94 40.78 43.23 50.73 50.94 64.67 63.08
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 77.55 75.08 81.82 81.63 93.40 93.17 107.02 103.00
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 76.10 74.76 83.20 81.49 92.57 93.62 104.00 108.86
TEL : 886-3-327-3456 Page Number 1 A7-3 of 68

FAX : 886-3-328-4978






